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CHINA CLASSIFICATION SOCIETY
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INSPECTION CERTIFICATE OF MARINE PRODUCT
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This is to certify that, upon request of
Dewel Machinery Technology Co., Lid,

the following products have been inspected by the undersigned the surveyor of the Society and are found to comply
with the requirements of the specified standards.
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Manufacturer Dewel Machinery Technology Co. Lid.
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Purchaser
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Product Swivel Joints

7 i B

Serial No. DWRHYH=WZ, DWRHVH-103

Hﬁiﬁﬁﬂaﬁ?"&ﬁi{ Fﬂ.‘ld.l‘ﬂ Standard Specified by the Applicant
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Test plan for marine swivel joints, No DWERETI25H
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KEAIE F1 1 20 349 55 AU :rH 4
Date of issue May, Surveyor - = Yang Li
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This Certificate is issved purssans 10 the Rules for Classification of Sea-goisg Steel Ships and relaig) procodures of she Society | Bekor 1o 82 back of the sertificats for dezailed i
requirngnts of the contificale. 'When the corlificate comsiis of more than one page, &l pages of e comlicate are Liken a5 siwholeand arensed simulmeously. No cenifcae
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any unet or mdividual i any fn. Relned paries who are doobied alwsst the authenticity of the cortificate may isquire of the Sociey or its offices
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Wi RERHE L /Unions and Swivel Joints
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. P AaMNPa F 10 minig 104980 /Design pressure test, 32 MPa, at 10rpm for 10min
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. 1, 54 Bkl He Jp48MPal 4y i, times d sure test, w Amin
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5. B0, 0LTMPaid 3554 bh Ve Jmlﬂ!?. -0, O17T™ . the nr pse was less than -0. 015MPa,

. SR 320Pa T ELLOr /minbERE,  # Ml 2 ()i A s 10m]l /min. /Tightness test as 3EMPa at 10vpm, the

leakage was less than 10ml/min.
EREE B R M B R AL the tests were complied with the test plan above-ment ioned.
H4E A 8]/ Statement of Responsibility

ACPL O H A RE N, B AP L R e 2 Ay A bR L ORI REE, LR b A A L O
4207 i, Al B SR R M AR . AR AL A RR BT S B ik TR A0 £2 i T (E.

The inspection of the Society does not affect and replace any approval and certification of the
manufacturer b Mg tics that bear no relation with this Society’ s autherization or survey and
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